

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2026-04-08 17:33:19

Date of Next Testing: 2029-04-07 17:33:19

Product Name: **Lithium zirconate**

CAS Number: 12031-83-3

Specifications & Purity: -80mesh

Lot #: D2602338

SKU # **L466816**

Version **1**

Analysis #: **691114**

Storage Temperature: Room temperature

Parameter	Limit Values	Result
Loss on ignition(1100° to constant weight)	0-2 (%)	0.00000 %
ICP: Confirms li and Zr Components	Confirmed	Confirmed
X-Ray Diffraction	Conforms to Structure	Conforms to Structure
particle size(-80mesh)	Pass	Pass
Appearance(L466816)	white to off-white powder	White to Off-White Powder



John Su
QA & QC Manager